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Prescribing in Palliative Care

In recent years there has been increased interest i
ce rest in  arol), but 10-20 mg or i i
mxfx ib;;tg;] treatment apd support for patients  a strong one (compgablﬁzr;;r;mrﬁ;?ﬂregiﬁz
comfortabl‘: a;e ness. d'n;re aim s to keep them as  first dose of mosphine is no more effective th.an the
n be' i, an ee{of pain as possible. It previous analgesic it should be increased by 50%
hay diso b m;l:lcessayy} to dlrect' attention to emo-  the aim being to choose the lowest dose whizh re:
patiu;:'s i :CILG .hor family probiems. The  vents pain. Although a dose of 5-20mg is usug.lly
e i e hospital chaplain may give adequate there should be no hesitation in increasin;
p. it D ;H ding to resp o 100mg o%
. occasiopally up to 500 mg or higher i
g:m(;ill,;w %AK‘E- If they “'qsb_ wh?neve[ possi- pain occurs between do§es lheg n:xltf ::Ji:ssdalzllsf
homps et utlso : g;uf:l m?lril:s their dags in their own Increased; in the interim an additional dose is given,
mes. : may at first be afraid of The dose should be adjusted wi X
;u‘;x;g for the patient at horfle,.lhey will usually do  ment of the pain and mejuse of oiltrcda:;ﬂ (saus;?:.;
mcmexu'a' support from district nursing services, NSAIDs) should also be considered.
Social i:serl\g:esband volumal:y agencies is provided.  Modified-release preparations of morphine are an
i atie)x; ; vev &a;ssm;ed‘xf :n assurance is given alternative to the oral solution. Depending on the
bl l?ey o wil coe : to & hospital or hos-  for won of the modified-release preparation, the
pe. :;t:.l dml]ydmorptﬁne requirement may be given in
equal doses or as 4 single dose
HOSPITAL OR BOSFICE CARE. The most imy i i ; ’
rtant Pre; tions suitab i ini
!ﬁon to be drawn from the experience of h pci tion ciud MST C . for L“;l:l:l:t:ﬂ gr Pl
:n ‘:tt:uth df:ctors a{ld nurses must give time to is-  and Oramorph® SR tabiets, Preparations that allow
fen ol e patient. This gives great support and com-  administration of the total daily morphine require-
fort to ‘alrpallllem who may otherwise suffer ment as a single dose include MXL® capsules. Mor-
Inlersblelonela Often proble s coma tolight  cap SR® capsules may be given sither twice daily or
that car a;n:mf: b dealt _\tvxt_h—-adjustmg a blind in as a single daily dose.
e , an irmitating noise to be avoided, The starting dose of modified-rel
.. N M = e "
m \x:acpgiazd ul:; e;'.:;e:ore;::.es::zn: to r;ad :llclmsl%e-signed for twice daily administ:;osl;?::~
9 io. 20 mg every 12 h if i
The staff should not exclude the f:mil o cort 4 reotame s et b prEes
! A y from con-  (or only paracetamol) has b i
lbuting t e cagenen e & as been taken previously,
} 1 prevented they may  but to replace a weaker opioid i
;‘em{esemful or subsequently suffer a feeling of co-proxamol) the starting‘:ip;s: isa::;lfa‘fls;czég%hma;
:\;ry 12t 1(1013;5. é:;mments should be made to the
¢, not to the frequency of admini: i
gx;e TREATMENT. The number of drugs should be  Should remain at every lczyhom« rismaton, which
ok :e as po'sﬁsnble, for evenlthe tald.ng of medicine The effective dose of modified-release prepata-
y be an cffort. Oral medication is usually satis- tions can alternatively be determined by giving the

RECTAL ROUTE. Morphine is also available for rec-
tal administration as suppositaries; alternatively
oxycodone suppositories can be obtained on special
order.

TRANSDERMAL ROUTE. Transdermal preparations
of fentanyl are now available, see section 4.7.2.
Careful conversion from oral morphine to transder-
wnal fentanyl is necessary; a 25 micrograms/hr patch
is equivalent to a total dose of morphipe up to
135 mg/24 hours

GASTRO-INTESTINAL PAIN. The pain of bowel colic
may be reduced by loperamide 2-4mg 4 times
daily. Hyoscine hydrebromide may also be helpful,
given sublingually at a dose of 300 micrograms 3
times daily as Kwelis® (Roche Consumer Health)
tablets. For the dose by subcutaneous infusion using
a syringe driver, see p. 14.

Gastric distension pain due to pressure on the
stomach may be helped by a preparation incorporat-
ing an antacid with an andflatulent (see section
1.1.1) and by domperidone 10mg 3 times daily
before meals.

MUSCLE $PasM. The pain of muscie spasm can be
helped by a muscle relaxant such as diazepam 5-
10 mg daily or baclofen 5~10mg 3 times daily.

Nerve A, Pain due to nerve compression may be
reduced by & corticosterold such as dexamethasone
Smg daily, which reduces oedema around the
tumonur, thus reducing compression.

Dysaesthetic or stabbing pain resulting from
nerve jmritation may be reduced by amitriptyline
25-75mg at night, or by carbamazepine 200mg 3
times daily.

Nerve blocks may be considersd when paia is
localised to a specific area. Transcutaneous elec-
trical nerve stimutation (TBNS) may also provide
useful relief of pain.

factory unless there is severe nansea and vomit i i
u ] vomiting, oral solution of morphine every 4 h ini -
:z:gglagmﬂvea.}me“, or coma, in which case par- ing doses until the pain ha:‘gein zg:uglned and
may be Y., then transferring the patient to the same total 24-
o hour dose of morphine given as the modified-
;ezlf;qsiﬂpxep;mtxon (divided into two portions for
- — ly admipistration). The first
gga;i:s;“ ate g[myslmore e'ﬁecuye in preventing modified-release pr:pam.gon is givx:n : z:xx:faftlt:
the de Pea i:71;:111&1: of pain than in the relief of estab. the Jast dose of the oral solution.!
. Morphine, as cral solutj
The non-opioid analgesics aspirin or i , erbed for reskinmoogh
araceta. tion tablets, sh i
gnol given regularly will often make the usx:a of opio-  pain. o1l b preseibed fr preskbroug
1dsf unnecessary, Aspirin {or other NSAIDs if
p,:, en;d) may also conirol the pain of bone sec- PARENTERAL ROUTE. If the patient becomes unable
ondaries; naproxen, flurbiprofen, and indomethacin @ swallow, the equivalent intramuscular dose of
g:e b’:"f‘m 10_1.‘1') are ;ralgable and if necessary morphine Is half the oral solution dose; in the case
a g;m, y.R ,{_3, dioactive iso-  Of the modified-release tablets it is half the tota] 24-
t pes o s‘tt::;tu:p (Metastron® available from :oxu: dose (which is then divided into 6 portions to
phosp! (section 6,62) be given overy 4 hows). Diamorphine is
m;&, alsa be useful for pain due to bons metastases. fgr mj.ecﬁon because being mor:p soluble l:trf:f::::
orphine is the most useful of the opioid anal- &iven i 2 smaller volume. The equivalent intramus-
gr_sics. In addition to relief of pain, it confers a state  CUIAr (Or subcutaneout) dose of diamorphine is only
of euphoria and mental detachment, ;g::ut & quarter t0 a third of the oral dose of mor-
, ine; subcutaneous infusion via syri i
ORAL ROUTE. Morphine is given by mourh as ap 0= USefbl (for details, sec p. 14), e civer an
oral soiunon' regularly every 4 hours, the initial
dose depending lsrgely on the patient's previous i i
::::nenk. :1\ dose of 5~10mg is enough to repiace a l.'qu:::ﬁh:. pv:,zm d”;mm mn‘; mnisrallon of the last
ot o . solution th f
gesic (such as paracetamol or CO-proX-  fied-release rabless is nol:ccess:qﬁ.m o ofthe mod

EXCESSIVE RESPIRATORY SECRETION. Excessive resp-
iratory secretion (death rattle) may be reduced by
subcutaneous injection of hyoscine hydrobromide
400600 micrograms every 4 to 8 hours; care must
however be taken to avoid the discomfort of dry
month. For the dose by subcutaneous infusion using
a syringe driver, see next page.

RESTLESSIESS AND CONFUSION. Restlessness and
confusion may require with haloperidol
1-3mg by mouth every § hours. Chlorpromazine
25-50 mg by mouth every 8 hours is an alternative,
but causes more sedation. Methotximeprazine is
also used occasionally for restlessness. For the dose
by subcutaneous infusion using a syringe driver, se¢
next page

Hiccup. Hiceup due to gastric distension may be
helped by a preparation incorporating an id
with an antiflatulent (see section 1.1.1). If this fails,
metoclopramide 10 mg every 6 to & hours by mouth
or by intramuscular injection can be added; if this
also fails, chlorpramazine 10-25 mg every 6 to 8
hours can be tried.

ANOREXIA. Anorexia may be helped by predniso-
lone 15-30mg daily or dexamethasons 2—4mg

daily.

CoNSTIPATION. Constipation is a very cosmmon
cause of distress and is almost invariable after
admivistration of an opjoid. It should be pravented
if possible by the regular administration of laxe-
tlves; a faecal softener with a parstaltc stimulant
{e.g- co-danthramer), or lactul lution with a
senna preparation shonid be used (see sections 162
and 1.63).

FUNGATING GROWTH. Fungating growth may be
wreated by cleansing with & mixture of 1 part of 4%
pavidone—iodine skin cleanser solution and 4 paris
of liquid paraffin, Oral administration of meteonid-
azole (see soction 5.1.11) may eradicate the anaero-

MISCELLANEOUS CONDITIONS
ble bacteria responsible for the odour of fungating
 topical application (ses section 13.10.1.2)
is also used.

RAISED INTRACRANIAL PRESSURE. Headache due 10
raised intracranial pressure often responds to a high

dose of a corti id, such as d thasone
16 mg daily for 4 to 5 days, subsequently reduced to
4-6mg daily if possible.

INTRAGTABLE COuGH. Intractable cough may be

relieved by moist inhalations or may require regular

administeation of an oral morphine hydrochloride

(or sulphate) sofution in an initial dose of Smg

every 4 hours, Methadone linctus should be avoided

;l;ullt bas along duration of action and tends to accu-~
ate,

DysPNOEA, Dyspnoea may be relieved by rogular
oral morphine hydrochloride (or sulphate) solution
in carefully ritrated doses, starting at 5mg every 4
hours. Diazepam 5-10mg daily may be belpful; a
Corticosteroid, such as dexamethasone 4-8mg
daily, may also be helpful if there is bronchospasm
Or partial obstruction.

CaFILLARY BLEEDING. Capillary bleeding may be
reduced by applying gauze sosked in adrenaline
solution (1 ia 1000).

DRy MOUTH. Dty mouth may be relieved by good
mouth care and measures such as the sucking of ice
or pineapple chunks or the use of artficial saliva
(section [2.3.5); dry mouth assaciated with candi-
diasis can be treated by oral preparations of nystatin
or miconazole (section 12.3.2); altematively, flu-
conazole can be given by mouth (section 5.2). Dry
mouth may be caused by certain medication includ-
ing opioids, antimuscarinic drugs (e.g. hyoscine),
antidepressants and some anti-emetics; if possible,
an alternative preparation should be consldered.

PaumrTUS. Prurdtus, even when associated with
obstructive jaundice, often responds to simple
measures such as emollients. In the case of obstruc-
tive jaundice, further measures include administra-
tion of cholestyramine or an apabolic stervid, such
as stanozolol 5-10 mg daily; antihistamines can be
helpful (see section 3.4.1).

PCO0O001996-0002
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Convurstons. Patients with cerebral tumours or
uraemia raay be susceptible to convulsions. Prophy-
Tactic treatment with phenytoin or catbamazepine
(see section 4.8.1) should be considered. When oral
medication is no longer possible, diazepam as sup-
positories 10-20mg every 4 to 8 hours, or pheno-
barbitone by injection 50-200mg twice daily is
continued as prophylaxis, For the use of midazolam
by subcutaneous infusion vsing a syringe driver, see
mext page.

DYSEHAGIA. A corticosteroid  such  as
dexamethasone 8 mg daily may help, temporarily, if
there is an obstruction due to fumour Ses also
under Dry Mouth.

NAUSEA AND VOMITING. Mausea and voiling ate
very common in patients with advanced cancer. The
cause should be diagnosed before treatment with
anti-cmetics (see section 4.6) is started. Octreotide
(see section 8.3.4.3), which stimulates water and
electralyte absorption and inhibits water secretion
in (ke small bowel, can be used by subcutaneous
infusion, in a dose of 300-600microgramsi24
hours te reduce intestina) secretions and vomiting.

Nausea and vomiting may also occur in the initial
stages of morphine therapy but can be prevented by
glving an anti-emetic such as haloperidol 1.5mg
daily (or twice daily if nausea conlinues) or pro-
chlorperazine (see section 4.6). An anti-emetic is
usually only necessary for the first 4 or 5 days
therefore fixed-combination opioid preparations
containing an anti-cmetic are not recommended
since they Jead to unnecessary anti-emetic therapy
(often with undesirable drowsiness). For the admin-
istration of ant ics by sub infusi
using a syringe driver, see below.

For the treatment of nausea and vomiting associ~
ated with cancer chemotherapy, see section 8.1.

INSoMNIA, Patients with advanced cancer may not

slesp & of discomf ps, night sweats,
joint stiffness, or fear. There should be appropriate
of these probl before hypnotics are

used. B diazepines, such as pam, may be
useful (see section 4.1.1).

HYPERCALCAEMIA. See section 9.5.1.2.

NauseA AND vomrring. Haloperldol is givenin a
subcutaneows infuston dose of 2.5-10 mg/24 hours.

Methotrimeprazine causes sedation ip about
50% of patients; it is given in a subcutansous infu-
sion dose of 25-200mg/24 hours, although Jower
doses of 5-25mg/24 bowrs may be effective with
less sedation.

Cycllzine Is particularly fiable to precipitate if
mixed with diamorphine or other drugs (see under
Mixing and Compatibility, below); it is given in a
subcutaneous infusion dose of 150 mg/24 hours.

Metoclopramide may cause skin reactions; it is
given in a subcutaneaus infision dose of 30-60mg/
24 bours.

BOWEL COLIC AND EXCESSIVE RESPIRATORY SECRE-
TIoNS. Hyoscine hydrobromide effectively reduces
respiratory secretions and is sedative (but oceasion-
ally causes paradoxical agitation); it is given in a
subcutaneous infusion dose of 0.6-2.4 mg/24 hovrs.

Hyoscine butylbromide is effective in bowel
colic, is less sedative than hyoscine hydrobromid
but is not atways adequate for the control of respir-
atory secretlons; it is given in a subcutaneous infu-
sion dose of 20~60mg/24 bours (important: this
dose of hiyoscine burylbrumide must not be con-
fused with the much lower dose of hyoscine hydro-
bromide, above).

RESTLESSNESS AND CONFUSION. Haloperidol has
linje sedative effect; it is given in a subcutaneous
infuston dose of 5-30mgf24 hours.

Methotrimeprazine has a sedative effect; it is
given in o swbcutaneous infusion dose of 50~
200mg/24 houss.

Midazolam is a sedative and an andepileptic, and
is therefore suitable for a very restless patient; it is
given In 2 subcutaneous infusion dose of 20~
100mpg/24 houfs.

ConNvuLsioNs. If a patient has previously been
receiving an antiepileptic of has a primary or sec- -
ondary cerebral tumour or is at risk of convulsion
(e.g. owing to uraemia) antiepileptic medication
should not be stopped. Midazolam is the benzodi-
azepine antiepileptic of choice for continuous sub-
infision, and is given in a dose of 20~

SYRINGE DRIVERS

Although drugs can usually be administered by
mouth to control the symptoms of advanced cancer,
the parentoral route may sometirnes be necessary. If
the p 1 route is Y, repeated admini
tration of intramuscular injections can be difficult
in a cachectic patient. This has led to the use of a
portable sysinge driver to give a contdnuous subcu-
taneous infusion, which can provide good control of
symptoms with Jittle di fort or inconveni
to the patient.

Indications for the parenteral route are;

e pationt is unable o take medicines by mouth owiag to
nausea and vomiting, dysphagia, severe weak or
coma;

thers s malignant bowel obstruction in patents for
:::’"‘ further susgery is inappropriate (a*\’miding the

for an int infusion ot for insertion of a
msaigugzc tu:c); “

occasjonally when the pad
e medica{i o by u\ﬁ;‘,“m does nor wish w take rega-

40mg/24 hous.

PAIN CONTROL. Diamorphine is the preferred

opiold since its high solubility permits a large dose

to be given in a small volume (ses under Mixing *
and Compatibility, below). The table on the neat
page gives the approximate doses of morpltine by
mouth (as oral solution or standard tablets or &
modified-release tablets) equivalent to diamorphin¢
by injection (intramuscularly or by subcutaneott .
infusion). .

MIXING AND coMPATIBILITY. The general principle -
that injections should be given into separate sites -
(and should not be mixed) does not apply to the us®
of §yringe drivers in palliative care. Provided the! -
there is evidence of compatibility, selected injee” -

Tions can be mixed in syringe drivers, Not all type-..

of medication can be used in a subcuizneous infd-
sion. In particular, chiorpromazine, prochlorper
azine and diazepam are contra-indicated as the
cause skin reactions at the injection site; 10 a lesst”

J -

extent cyclizine and methotrimep may also
sometimes cause Jocal irritation.

In theory injections dissolved in water for injec-
tions are more likely fo be associated with pain
(possibly owing to their hypotonicity). The use of
physiological saline (sodium chloride 0.9%) how-
ever increases the likelihood of precipitation when
mose than one drug is used; moreover subcutaneous
infusion rates are so slow (0.1-0.3mL/hour) that
pain is not usually a problem when water is used as
adiluent.

Diameotphine can be given by subcutaneous infu-
sion in a strength of up to 250mg/mL: up to a
strength of 40 mg/mL. either water for injections of
physiological saline (sodium chloride 0.9%) is a
suitable diluent—above that strength only water for
infections is used (to avoid precipitation).

The following can be mixed with diamorphine:

Cyclizine!
Dexamethasone?
Haloperidol’

Hyoscine butylbromide
Hyoscine hydrobromide
Methotrimeprazine
Metoclopramide*
Midazolam

Sut infusi lution should be moni-
tored regulasly both to check for precipitation (and
discoloration) and to epsure that the infusion is run-
ning at the correct rate,

PROBLEMS ENCOUNTERED WITH SYRINGE DRIVERS.
‘The following are problems that may be encoun-
tered with syringe drivers and the action that should
be taken:

If the subcutaneous infusion runs roo quickly oheck the
1ate setting and the calculation:

if the subcutaneous infusion runs roo slowly check the
start button, the battery, the syringe driver, the cannula,
and make sure that the injection site is not inflamed;

if thete ix an énjectlon site reaction make sure that the site
doss not neod to be changed—finmness or sweiling at
the site of injecton s net In itself an indication for
change, but pain or obvious inflammation is,

1. Cyclizine may procipitate at conczatrations above 10 mg/ml ar in the presence of physlological saline or as the con-
i i of di d

phine and cyclizine-arc also ftabls to pre-

ceatration of diamorphine relative to oy

when preparing.

cipitate after 24 hours,
2. Special cara is needed 1o avoid precipitation of d
3. Mi of hatopesidol and diamorphine are Hiable to precip

after 24 hours if haloperidol concentration is above

Zm,

loured; such solutions should be discarded

g/mL.
4, Under some conditions metociopramide may become

Equivalent doses of morphine sulphate by mouth (as oral solution or starndard tablels or as
modified-release tablets) or of diamorphine hydrochloride by intramuscular injection or by

subcutanecus infusion

These equivalences are approximate only and may need to be adjusted according to response

A AU
ORAL MORPHINE PARENTERAL DIAMORPHINE
Morphine Morphine Diamorphine Diamorphine
sulphate ?ul';)phats hyd'rochlm'me by by dB)cchlm de by
oral solution or rod ﬁeq-relsase inframuscular Zu utaneous
standard tablets tablets injection infusion

every 4 hours

every 24 hours

If breakthrough pain ocours give a subcutaneous (preferable) or Intra

ular Injection of

‘oz?vt;rphlne equivalent to one-sixth of the total 24-hour subcttaneous Infusion dose. It is kinder
advor an Intermittent bolus injection subcutansously—absorption is smoother so that the rigk of
© offacts at peak absorption is avoided (an even better methiod is to use a subcutaneous

buttertly naadig),

ONGer than 24 hours.

© minimiss the risk of infection rio individual subcutaneous infusion solution should be used for

PCO001996-0003
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Anadin F

75% (aspkin), Askit®
(asp(m aloxiprin = pclymertcpmﬂuct of aspirin, catisine),
Aspro® (aspltin}, Aspro Clear® {aspirin)

aayur Acpltln‘ (aapkln), Beschams-Afl-in-One®, (para-

o
Peracodol® (pmcc!amol. codslne), Pnamtm
mol), Parame!® (paracstamol, dibydrocod: :““’\
{@spirin, caifoing), PlAGHITR® [aRsoiama” O
{sspirin, caffeine, pam:owmn. Pmpnln’
caffeine, codeins, di

tamol, Flu-
Plus Powderd, Beochams  Hot Lemon®, Hot Lemon and
A (all

Resolve® (paracetamol)

Heney®, Hot R

1}, Sinutab® |

dna}, Flu-Plus Caplets® , caffs
clne. phenylephrine), . Bmhams Fowdsrs' {asplein,

Powders les® With Dnon-
ges!ani catfelns,

Asplrin®, Bsechams Pawdom Tab!sls’ {both asplin),
Benylin 4 Flv® | pseudo.
ephedring), Senylin Day and nghl‘ (day tablols, pare-
catamol, phenyfpropanolamtne, night  tablefs,
g:maml d’rphcnhydramlna), Boots Cold & Flu Rellef
8

Boo&n

), Sinutab  Nightime®  (uz.
phenylpmnmolamfne. phenylteloxamine), sm,.%
ino, ‘ SP Cold Rufly &

caifsine, ph

sulea® {
Co® {p

Boots
Children’s Cold Rellef®, Buob Cold Rellaf Hot Black-  Veg (asvlrln. p Vlelu'
:urrnrﬂ' Hot Lemor® (paracetamal), Baots Dly Cold care d han, Bhistiyim,
amipe), Vigks Medinite? m’,e’ P
and 4 Rellef® (p d

caffeins), Buola nghl-Ccld Comfort? {

Hoots Chil- “ X
dren’s Pain Reflef Syrup?® {paracetamol), Boots Pain IBUPROFEN

Relle! Tabloty® (paracatamol, cafleine), Boots Migraine
Rellet? (codeine, paracelamol)

Calpol Infant?, Calpol € Plus®, Ceipot Paediatric® {all
paracatamol), Ceprin® (asplrin), Catarrh-Ex®

Indications: fever and pain in chlldnn, see-
sechon 10.1.1
Ce Cont,

i dio it

mof, caffeine, phenylaphrine), Codis 500 (asplrln, ced-
oine), Caldrex Blackeurrant indem‘ Hot Leman

Powders® (both ;
Tablets® i, caffeins, Mrs.
Cullen’s® (aspirin}, Cupenot Over S’ cupanal Under 6
(both pasacetamol}

Oay Nurse® phenyi-

propanclamine), De W/itt's Analgesic Pllis® (paraceta-

mot, caffving), Disprin?, Disprin CV®, Disprin Divect® (all

* asgirn), Dlsprln E::lam‘ {aspirin, paracelamol), Disprol®
). Dristan

phenlramine, phenylephrine)
EP? {parscstamal, caffeine, codeine}
Fanejgic® ® {aspirin, cy
Feminax® (paraeelarml. cafteine, cadsine, hyusdna).
Fennings Children's Cooling F

{aspirin, caffeine, chiar- .

s Stdeseffeuss
section 10.1.1 e

Dose: see section 10.1.1; cHILD, fever and
see below

Fever and pain in children
Junifen Sugar Fras® (Crookes)
Suspension, sugar-free, ibuprofen 100mg/s
net price 150-mL pack = £2,37. Label: 21
Dose: fever and pain in children, under I yeur viof

ommended, 1-12 years 20 mg/kg daily in dlvndgddm,' -

or 1=2 years 2.5 mL 34 times daily, 3-7 years SmL, N
12 years 10mL
Gther preparations: see section 10.1.1

Flurex Bedtime® . diphe
pseudoephedring), Fynnon® Calclusm Asplrln (aaplrin]
Hedex® {paracetamol), Medax Exn° {paracetamal, ¢aff-

elne). Hedsx 1 caffiing,
g Hedax d Powders®

mo}, phunyiaphrlns). Hill's Batgem Flu Strength Hot
Lamon Pawders® (paracetamol)

infadrops® (paracehmol)

Lem-Plus C 1, caffeine, Y

_ rine), LomsPiug Powders® (pamcemmul). Lcmslp Lome
caps® (p l, caffeine, ph ), Lemelg

Cool Lemen?, Lemslp Fiu Strength®, Lemsip Lemon®
or Biauke.urram‘ Lemsip Max stmngm" Lemsip
xtra® (all Lemslp

® r0

’ Flu S!rength

Maximum srrangﬂl Aapm Glear® (asplnn). Medinol®

), Medlead®
Mtdrig® mucate),
Migrateva® (olnk tatials, paracelamol, mdetne. budlizne,
yedow fablets, ), Miradol®
mol), Mu-Crem 2 o , p

NEFOPAM HYDFIOGHLOFIIDE
Indications: moderate pain
Cautlons: hepatic or renal discase, elderly, iy

tetention; pregnancy and breast-feeding; inum.'
tions: Appendix 1 (nefopam)
Contra-indications: convuisive disorders;
indicated for myocardial infarction ’
Side-gffects; nausea, nervousness, urinary et
tion, dry mouth, hghtheadednms, less freqn:qtb'
vomiting, blurred vision, drowsiness, sweatisg} -
insomnia, tachycardia, headache; confusion and]
hellucinations also reported; may colour m-un'
(pink)
Dose: by mouth, zmual.ly 60 0 tag (eldetly, 30mg]‘.\
times daily, adj to
range 30—90 mg 3 times dmly. cmm nntmom-

amine} D
Night. Nurse®
azine), Nurse Bykes' Powders® (aspirin, caﬂelne. para-
cataro)

Paldesic® cod-
alne), Fanadql" Pmadnl Baby end lnianﬂ (both para-

Panadaf Junlor® (paracehmol) Panadol Night® (para-
catamol, dlphenhydramlne). Pamldo! Uktra® (paracela-

By intramuscular Ingection, 20 mg every 6 hom'.
CHILD hot recommended -

Note. Nefopam hydrochloride 20 mg by inj a60m
by mouth -
PoM Acupan® 3M)

Tablets, ffc, nefopam hydrochloride 30mg. Net
pnce90 tab pack = £11.44, Label: 2, 14

mal, Juntor®, Py 60 )
paracetamol).  Panarel® (o + ol , nefopam hydrochloride 20 mgfmL. N
pnce I-mL amp = 73p

Paracets® (paracetamol), Paraclear Extra Strenglh®

Abbreviations and symbols, see inside front cover

Prices are net, seop.]
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3 gpiold analgesics

. &

,mlgen“ are used to relieve moderate to
mcnlarly of visceral origin, Repeated

4 on may cause dependence and toler-
i‘“‘i‘;‘:’ﬂ is no deterrent in the control of pain in
::Lﬂl iliness, for guidelines see Prescribing in

Care, p- 12.

: ~ Oplmd analgesics share many side-
g nugh qualitative and quantitative differ~

> The most common Include nausea,
5 cangtipation, and drowsiness. Lamger
; produce respiratory depression and hypo-
in. Overdosage, seo Bmergency Treatment of
sonings P 22- ,

crions. See Appendix 1 (oploid analgesics)

‘(!nﬂ”"‘"" special hazard with pethidine and pos-
ghiyorher

opioids and MAOIs).

a. Drowsiness may affect performance of

&hl qHed usks (e drlvms). effects of alcohol
B M

CHORCE Morphine remains the most valuable
aploid analgesic for severe pain although it fre-
pily causes nausea and vomiting, It is the stand-

: nﬂ against which other oploid analgesics are

In addition to relief of pain, morphine

: :Iw coafors a state of euphoria and mental detach-

o,phme is the opmld of choice for the oral treat~
mx of severe pain in palliative care. It is given

arly every 4 hours (or every 12 or 24 hours as
podified-release pxepmuona) For guidelines on
&sage adjustment in palliative care, see p. 12,
“puprenorphine has both opiold agonist and
aigonist properties and may precipitate with-
dawal symptoms, including pain, in patients
dependent on other opioids. It has abuse potential

. d may itseif cause dependence. It has a much

toger duration of action than morphine and sublin-
ally is an effective analgesic for 6 to 8 hours.

" Wmilog may be a problem. Unlike most opioid

wijesics its effects are only partially reversed by.
wiozone.

Codeine is effective for the relief of mild 1o mod-
wilspain but is too constipating for long-term use.
- Dextromoramide is Jess sedating than morphine
ad tias a short duration of action.

Diphenoxylate (In combination with atropine, as
:gm:notmpe) is used in acute diarrhoea (sce sec-

14.2)

- Dipipanone used alone is fess scdnﬂng than mor-

fline tart the only preparati

si-emetic and is therefore not suitable for mgular
rgimens in palliative care (see p. 14),
Dextropropexyphene given alone is a very mild

age (which may be combined with alcshol) is
complicated by respiratory depression and acute
heart failure due to the dextropropoxyphense and by
hepatotoxicity due to the paracetamol. Rapid treat-
ment is essential (see Emergency Treatment of
Poisoning, p. 22).

Diamerphine (heroin) is a powerful opioid anal-
gesic. It may- cause less nausea and hypotension
than morphine. In palliative care the greater solu-
bility of diamorphine allows effective doses to be
injected in smaller volumes and this is important in
the emaciated patient,

Dihydrocodelne has an analgesic efficacy similar
to that of codeine. The dose of dihydrocodeine by
saouth is usuaily 30 mg every 4 hours; dogbling the
dose to §60mg may provide some sdditional pain
relief but this may be at the cost of more nausea and
vomiting. A 40-mg tablet is now aiso available.

Alfentanil, fentanyl and remifentani] are used
by injection for mtm—opemdve aualgem (secuon
15.1.4.3); fi 1 has been i
transdermal dmg delivery system as a self-ldbes:ve
patch which is changed evexy 72 hours.

Meplazinul is claimed to have a low incidence of
respiratory depression. It has a reported length of
action of 2 to 7 hours with onset within 15 minates,
but there is an incidence of nausca and vomiting.

Methadone is less sedating than mosphine and
acts for longer periods, In prolonged use, metha-
done should nat be administered more often than
twice daily to avoid the risk of accumulation and
oploid overdosage. Methadone may be used instesd
of morphine in the cccasional patient who exper-
ences excitation (or exacerbation of pain) with mor-
phine.

Nalbuphine has & similar efficacy to that of mor-
phine for pain relief, but may have fewer side-
effects and less-abuse potential, Nausca and vomi~
ting occut less than with other opioids but respir-
atory depression is similar to that with morphine.

Oxycodone is used as the pectinate in supposito-
ries {(special order from BCM Specials) for the con-
trol of pain in palliative care.

Papaveretum is used peri-operatively, section
15.14.3,

Pentazocine has both agonist and antagonist
properties and precxpﬂales withdrawal symptoms,
including pain in patients dependent on other opio-
ids. By injection it is more potent than dhydrocod-
eine or codeire, but hallucinations and thought
disturbances may oceur. It is not recommended and,
in particular, shouid bs avoided after myocardial
infarction as it may increase pulmonary and aortic
blood pressure as well as cardiac work. .

Pethidine produces prompt but ahort-lasting
analgesia; it is less constipating than morphine, but
even in high doses is a less potent analgesic. It is
not suitable for severe continuing pain. It is used for
analgesia in labour, and in the neonate is assoclated
with less mspxraloxy depxession than other opioid

tdgesic somowhat less potent than

tnations of dextropropoxypherte with par

deine, Com- P its action is weaker).
1 Phe ine is eﬂ'ecnve in severe paim and has
less d to i biliary p than other

fvproxamol) or aspirin have little more
et than paracetamol or aspmn alone, An impor-
bes disad ge of co-pr 1 is that gverdos-

opioid analgesics. It can bs administered sublin-
gually if nausea and vomiting are a problem,

Cationary Jabel wordings, see inside back cover

Prices are net, see p.l
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Phenoperidine is used for intra-operative analge-
sia, section 15.1.4.3.

Tramadol has been introduced recently and is

faimed to prod Igesia by two hani
an opioid effect and an enhancement of serotoniner-
gic and adrenergic pathways. It is reported to have
fewer of the typical opioid side-effects_(notably,

Dose: acute pain, by subcutaneous i;
suitable for oedematous patients) or by i,
cudar injection, 101g every 4 houcs i
(15 mg for heavier well-muscled Patien,
up to 1 montk 150 micrograms/kg, 1.4
200 micrograms/kg, 1-5 years 25-Sme
years 5~-10mg %

app)
l‘g:gi;gd, morphine suiphate 10mg

ice 30-iab pack = £6.31; 20mg
1ab pack = £12.62; 50mg (pale green),
k,m.ss. Label: 2 -
ain vncontrolied by weaker opioid, 10~

less respiratory depression, lsss cc and
less addiction potential); psychiatric reactions have
been reported.

Appicys. Although caution is necessary addicts
(and ex-addicts) may be treated with anelgesics in
the same way as other people when there is a real
clinical need. Doctors are reminded that they do not
require a special licence to presctibe opioid anal-
gesics for addicts for relief of pain due to organic
disease o injury.

MORPHINE SALTS

Indicatigns: see notes above; acute pulmonary
oedema; peri-operative analgesia see section
15.1.43

Cautions: bypotension, hypothyroidism, asthma
(avoid during attack) and decreased respiratory
reserve, prostatic hypertrophy: pregnancy and
breast-feeding; may precipitate coma in hepatic
impairment (reduce dose or avoid but many such
patients tolerute morphine well); reduce dose or

4 hours (dose adjusted according to need

Postop ain, see secti .
p 15.1.43 ; cHisp 3-5 years, g 6-12 years, 5-

By slow intravenous injection, quarter o 1
responding intramuscular dose
Patient controlled analgesia (PCA),
pial protacols

Myocardial infarction, by sfow ntrayans;,
tion (2 mgfminute), 10mg followed bya
5~10mg if necessary; elderly or fra Dated
reduce dose by hatf )
Acute pulmonary oedema, by siow Intrds

)

di r.éa;:s;n (Semofi Winthzop)
or¢ i, clear enclosing ivory and brown
‘porphine sulphate 20mg, net price 30-
£5.71, §0-cap pack = £11.42; 50 mg,
i = £13.84, 60-cap puck = £27.68;
.cap pack = £27.68, 60-cap pack =

injecti?n (2 mg/minute) 5-10mg ol: 2, counselling, see below
Chronic pain, by mouth or by subeutanes siolonged severe pain wncontzolied by weaker

fion (not suitable for oedematous patientg)
insramusculay injection, 5+20 mg regularly
4 hours; dose may be increased aceondyy,

needs; oral dose should be a d 3

daily or 20mg every 12 hours,
‘?umi;'\c?:;m vyf 25-50% as necessary (24~
zicrval between dosoge edjustment); in patients
cotving oral morphine substitute same onal
‘&ﬂyg ¢ s Morcap SR capsules in single or 2 divided

commended
;‘;q Swallow whole or open capsule and
e contents on sofkt food o
Prescription must also specify ‘capsules’ (i.e.
7 sxcnpsulea'&
Continus® MNepp)
. ~afl mfr, ffc, morphine sulphate Smg

quadruple comesponding intmmuscu]arg
phine dose (see also Prescribing in Py
Core, p. 12); by rectum, as suppositories
30 mg regularly evecy 4 hours
Note. The doses stated nbove refer exqually 10 mg
hydrochloride, sulphate, ond tartrote; ses bel
doses of modified-release prepasations,

h

P P o sl 3 X £4.50; 10mg
avoid in renal jmp (see also App 3, Hite), get price 60-tab pack =

elderly and debilitated (reduce dose); depend: o . wn), 60-tab pack = £7.51; 15 mg (green), §0-

(severe withdrawal if withd Oral gk £19.16; 30mg (purple), 60-tsb pack =

symp n
abruptly); use of cough suppressants containing
opioid analgesics not generally recommended in
children and should be avoided altogether in
those under at least 1 year; interactions: Appen-
dix 1 (opioid analgesics)

PALLIATIVE CARE. In the control of pain in terminal il
ness these cautions should not y bea
to the use of opisid analgesics

Contra-indications: avoid in acute respiratory
depression, acute alcoholism and where tisk of
paralytic ileus; not indicated for acute abdomen;
also avoid in raised intracrandal pressure or head
injury (in addition to interfering with respiration,
aifect pupillary responses vital for neurological
assessment); avoid injection in phaeochromo-
cytoma (risk of pressor response to histamine
release)

Side-gffects: nausea and vomiting (particularly in
inittal stages), constipation, and drowsiness;
larger doses produce respiratory depression and
hypotension; other side-effects include difficulty
with micturition, ureteric or biliary spasm, dry

it/

Note. Far advice on transfer from ort solutiony of g 16

phine to madified-release preparations of mophin
Prescribing in Palliative Care, p, (2
PoM or CD Marphine Oral Solutions .
Oral solutions of morphine can be prescr
wilting the formula; :
Morphine hydrochloride Smg
Chloroform water to SmL B
Note. The proportion of morphine hydrochloside
altered when specified by the prescribres; if above’
pes 5 mL the solution becomes CID. For sample p
tion see Controlled Drugs and Drug Dependence, p.%;
is usual to adjust the strength so that the dose voluig]
Sori0eml.
Oramorph® (Boehringer Mgelheim)
PoM Oramorph® oral solistion, morphine sul
10mg/Sml. Net prce 100-mL pack = £1
230-mL pack = £5.36; S00-mL pack = £,
Label: 2
PoM Oramorph® Unit Dose Vials 1 0 mg: (o
vials), sugar-free, morphine sulphats 10 mg/5aL.
vial, net price 25 vials = £3.31, Label: 2 %
€D Oramorph® Unit Dose Vials 30 mg (oral vidl)

3 60mg (orange), 60-tab pack = £35.16;
100mg (mg, 60-1ab pack = £55.67; 200mg
o), 60-tab pack = £111.35. Label: 2, ?5 .
on (= sachet of granules to mix with
3, mit, pink, morphine sulphate 20mg/
¢, net price 30-sachet pack = £28.60; 30 mg/
<achet, 30-sachet pack = £29.72; 60 mg/sachet,
Dizcher pack = £59.44; 100 mgfsachet, 30~
het pack = £99.07; 200 mg/sacket pack, 30-
sachet pack = £198.14. Label: 2, 13
(suspention or tablets) severe pain urcontrolfed
eaker opioids, 30 mg every 12 houes, increased to
“0rig every 12 hours when maquired, then further incre-
ents of 30-30% if necessaxy, For jower fn’ml doses in
palients who have not recelved other opivids, see Pre-
wéibing in Palliative Care, p. 12 .
CHILD savere, intractable pain in cancer, initlally 200
microgramsfkg every 12 hours, thea further incre-
nts of 30-50% if necessary L
fate, Prescriptions must also specify ‘tablets® or ‘sus-
nsion’ (.. ‘MST Continus tablets’ or *MST Continus
-suspiension’).
CD WXL (Napp) )
‘Cipsles, m/r, morphine sulphate 30mg (light

mouth, sweating, headache, facial flushing
vertigo, bradycardia, tachycardia, palpitations,
postural hypotension, hypothermia, hallucina-
tions, dysphoria, mood changes, dependence,
miosis, decreased libido or potency, rashes, urti-
catia and pruritus; overdosage: sce Emergency
Treatment of Poisoning, p. 22; for reversal of
opioid-induced iratory d ion, -see sec-
ton 15.1.7.

v

gar-free, morphine sufphate 30 mg/S-mk:
net price 25 vials = £9.30, Label: 2 :
CD Oramorph® concentrated oral solution, 30
free, morphine sulphate 100 mg/S mL. Net piid
30-mL pack = £6.47; 120-mL pack = £24
(both with calibrated dropper). Label: 2
(ol
5

hie), net price 30-cap pack = £13.16; 60mg
FowIL), 30s-,cap pack = £18.03; 90mg (pink), 30-
1 pack = £26.59; 120 mg (green), 30-cap pack
£35.16; 150mg (blue), 30-cep pack = £43.95;
Dmg (red-brown), H-cap pack = £55.67.
Label: 2, counselling, ses below

i5e; brolonged severe pain uncontrolled by weaker
“oploids, 60wg once daily Increased in increments of
0-50% Jf necessary; in paticnts already seceiving oral

CD Oramorph® Unit Dose Vials 100mg §
viais), sugar-free, morphine sulphate 100 rog].
ml vial, net price 25 vials = £31,00. Label: 2

morphine substitute same tatal daity dose as MXL cap-

les ance daily o
‘CuiLp severe, intracable pain in cancer, initially 0.4-
1.6mg/kg daily, then further increments of 30-50% if

necessary
COUNSELLING, Swallow whale or open cspsule snd

sprinkle contents on soft food . .
Note. Prescriptions must also specify ‘capsules” (e
*MXL capsules’) .
cD Orarnl’;rphe SR (Boehringer Ingelheim)
Tublers, 2ll m/r, ffc, morphine suiphate 10mg
(buff), net price 60-tab pack = £5.75; 30mg (vio-
let), GO-tab pack = £13.80; 60 mg (orange), 60-tab
pack = £26.89; 100mg (grey), 60-tab pack =
£42.59. Label: 2,25 .
Dese: sevets pain uncontrolied by weaker oploids,
30rmg every |2 hours, increased to 60mg overy 12
hours when sequired, then further increments of 25-50%
{f necessary. For lower initial doses in patlents who have
not received other opioids, see Prescribing in Pailiative
Care, p. 12 ed
commenn

‘)\:I!;III;D ;‘:.:riptinns must also specify ‘tables® {le
*Oramorph SR tableis®)

P ine Suiphate (Non-proprietary)
CD Morphine Suiphate (Non-|
Injection, morphine sulphate 10, 15, 20, and
30 mg/mL, net price 1~ and 2-mL awmp (all) = 64—
96,
cD fnin-l-JetO Morphine Sulphate @45)
Injection, morphine sulphate 10 mg/mL, net price
2-mL dispesable syringe = £10.85
D Morphine and Atropine Injection
See section 15.14.3
CD Morphine Sulphate Rapiject® @Ms)
Injection, morphine sulphate 1mg/mL, et price
50-mL disposable syringe = £8.50; 2 mg/mL. 50-
mL disposable syringe = £10.50

Injection with anti~emetic . -
caution. In m; dlal inf: yelizine may aggra-
vate severe hearJt failure and counteract the hacmodynal mic
benefits of opioids, see section 4.6, Not recommended in
alliative care, see p. 14 .
ED Cyclimorph® (GlaxoWellcome)
Cyclimorph-10®  Injection, morphine tartrate
{0mg, cyclizine tastrate 50 mg/m. Net price 1-
mL amp=£1.28 )
Doss: by sul i far, or i
injection, 1mL, yepeated not more oftea than evary 4
hours, with niot more than 3 doses in any 24-hove period;
LD 1-5 years 0.25-0.5 mL as a single dose, 6-12
yoars 0.5-1 mL as a single dose. .
Cyclimorph-15°  Injection, morphins tartrate
15 mg, cyclizine tarttate 50mg/mL. Net price 1-
mL amp = £1.33 .
Dose: by sul E lar, or
in;c:ziony. fmlL, repeated not more often than cvery 4
hours, with not more than 3 doses in any 24-hour period

Suppositories .
CD Morphine (Non-proprietary)

Suppositories, morphine hydrochloride or sulphate
10mg. net price 12 = £6.12; 15mg, 12 = £5.54;
20mg, 12=£7.45;30mg, 12= £8.10. Label: 2

Available from Aucum, Evaas, Martindale
Note. Both the strength of the suppositories qnd the mor-
phine salt ¢contained in them must be specified by the

prescriber

Abbreviations and symbeols, see inside front cover

Prices are net, seeP31 - Cattionary label wordings, see inside back cover

Prices are net, see p.1



